
 

Works Approval: W6160/2018/1 
File Number: DER2018/0001024 

  i 

   

 

Application for Works Approval  

Division 3, Part V Environmental Protection Act 1986 

Works Approval Number W6160/2018/1 

   

Applicant 

 

Fortescue Metal Group Ltd 

ACN 002 594 872 

  

File Number DER2018/001024 

  

Premises Eliwana Fly Camp WWTP 

M47/1523 

  

Date of Report 28 September 2018 

Status of Report Final 

 

  

 
Decision Report 



 

1 

Works Approval: W6160/2018/1 
File Number: DER2018/001024 

IR-T04 Decision Report Template v2.0 (July 2017) 

  

Table of Contents 

1. Definitions of terms and acronyms ................................................................... 3 

2. Purpose and scope of assessment ................................................................... 5 
[...]
 Description of potential adverse impact from the emission ............................ 17 

 Criteria for assessment.................................................................................. 18 

 Applicant controls .......................................................................................... 18 

 Key findings ................................................................................................... 18 



 

2 

Works Approval: W6160/2018/1 
File Number: DER2018/001024 

IR-T04 Decision Report Template v2.0 (July 2017) 

 Consequence ................................................................................................ 18 

 Likelihood of Risk Event ................................................................................ 18 

 Overall rating of <description Risk Event 1> .................................................. 19 

8.5 Summary of acceptability and treatment of Risk Events ....................................... 19 

9. Regulatory controls .......................................................................................... 20 

9.1 Works Approval controls ....................................................................................... 20 

 Infrastructure and equipment ......................................................................... 20 

 Commissioning .............................................................................................. 20 

 Emissions ...................................................................................................... 21 

 Reports ......................................................................................................... 21 

10. Determination of Works Approval and Licence conditions .......................... 21 

11. Applicant’s comments ...................................................................................... 21 

12. Conclusion ........................................................................................................ 22 

Appendix 1: Key documents .................................................................................... 23 

Appendix 2: Summary of applicant’s comments on risk assessment and draft 
conditions .................................................................................................................. 24 

Attachment 1: Site Plan ............................................................................................ 26 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

3 

Works Approval: W6160/2018/1 
File Number: DER2018/001024 

IR-T04 Decision Report Template v2.0 (July 2017) 

1. Definitions of terms and acronyms 

In this Decision Report, the terms in Table 1 have the meanings defined.  

Table 1: Definitions 

Term Definition 

Applicant Fortescue Metals Group Ltd 

AACR Annual Audit Compliance Report 

ACN Australian Company Number 

AER Annual Environment Report 

ANZECC Australian and New Zealand Environment and Conservation Council 
(ANZECC) 1997 Australian Guidelines for Sewerage systems, Effluent 
Management, National Water Quality Management Strategy. 

BOD Biochemical Oxygen Demand 

Category/ 
Categories/ Cat. 

Categories of Prescribed Premises as set out in Schedule 1 of the EP 
Regulations 

CS Act Contaminated Sites Act 2003 (WA) 

CWR Environmental Protection (Controlled Waste) Regulations 2004 

Decision Report refers to this document.  

Delegated Officer an officer under section 20 of the EP Act. 

Department means the department established under section 35 of the Public 
Sector Management Act 1994 and designated as responsible for the 
administration of Part V, Division 3 of the EP Act. 

DoH Department of Health 

DWER Department of Water and Environmental Regulation 

 

As of 1 July 2017, the Department of Environment Regulation (DER), 
the Office of the Environmental Protection Authority (OEPA) and the 
Department of Water (DoW) amalgamated to form the Department of 
Water and Environmental Regulation (DWER). DWER was 
established under section 35 of the Public Sector Management Act 
1994 and is responsible for the administration of the Environmental 
Protection Act 1986 along with other legislation. 

EPA Environmental Protection Authority 

EP Act Environmental Protection Act 1986 (WA) 



 

4 

Works Approval: W6160/2018/1 
File Number: DER2018/001024 

IR-T04 Decision Report Template v2.0 (July 2017) 

EP Regulations Environmental Protection Regulations 1987 (WA) 

ESA Environmentally Sensitive Area 

EWWTP Eliwana Fly Camp Wastewater Treatment Plant 

mᶟ cubic metres 

Minister the Minister responsible for the EP Act and associated regulations 

NATA National Association of Testing Authorities 

Noise Regulations Environmental Protection (Noise) Regulations 1997 (WA) 

Occupier has the same meaning given to that term under the EP Act. 

Prescribed 
Premises 

has the same meaning given to that term under the EP Act. 

Premises refers to the premises to which this Decision Report applies, as 
specified at the front of this Decision Report 

Primary Activities as defined in Schedule 2 of the Revised Licence 

Risk Event  As described in Guidance Statement: Risk Assessment  

TN Total Nitrogen 

TP Total Phosphorus  

TSS Total Suspended Solids 

UDR Environmental Protection (Unauthorised Discharges) Regulations 
2004 (WA) 

WQPN 22 Water Quality Protection Note 22: Irrigation with Nutrient-rich 
Wastewater (Department of Water, 2008) 

WWTP Wastewater Treatment Plant 

mg/L milligrams per litre 

 

  



 

5 

Works Approval: W6160/2018/1 
File Number: DER2018/001024 

IR-T04 Decision Report Template v2.0 (July 2017) 

2. Purpose and scope of assessment 

The Applicant has applied for a works approval to construct the EWWTP on M47/1523. The 
WWTP will service the Eliwana Construction Camp which will house 200 people. The 
Applicant has not applied for a Registration or Licence at this time. The Applicant intends to 
construct: 

• Inlet screen; 
• Balance tank; 
• Primary tanks 1 and 2; 
• Anoxic tank; 
• Aerobic tank; 
• Clarifier tank; 
• Chlorine contact tank; 
• Irrigation tank; and  
• Treated waste discharge pipeline and associated spray irrigation sprinklers. 

 
The WWTP will be housed within two (2) TRISTAR containerised (mobile Sea Containers) 
units. All treated wastewater is to be discharged to a dedicated 1.87ha spray irrigation field on 
the Premises. 
 
The construction is to allow a WWTP production and design capacity of 70m3/day to treat a 
camp of 200 people. The Applicant estimates the EWWTP will operate for 3 years post 
construction. 
 

2.1 Application details 

Table 2 lists the documents submitted during the assessment process. 

Table 2: Documents and information submitted during the assessment process 

Document/information description  Date received  

Application form  21 June 2018 

Additional Information in Regards to Application Ref: CEO 
659/18 for a Works Approval for EWWTP 

18 July 2018 

3. Background 

The Applicant has applied for a Category 85 Sewage facility works approval to construct the 
EWWTP at M47/1523. 

Table 3 lists the prescribed premises categories that have been applied for. 

Table 3: Prescribed Premises Categories in the Existing Licence 

Classification 
of Premises 

Description Approved Premises 
production or design 
capacity or throughput 

85 

Sewage facility; premises –  

 on which sewage is treated (excluding septic tanks) ; 
or 

(b)   from which treated sewage is discharged onto land 

70m3/day 



 

6 

Works Approval: W6160/2018/1 
File Number: DER2018/001024 

IR-T04 Decision Report Template v2.0 (July 2017) 

or into waters 

4. Overview of Premises 

4.1 Operational aspects 

The EWWTP will service the Eliwana Construction camp that has been built to house 200 
people with a production and design capacity of 70m3/day. Treated wastewater will be 
discharged to a dedicated 1.87ha irrigation spray field on the Premises. Refer to figure 1 for 
the location of the construction camp. The Applicant intends to construct the WWTP 
compromising two (2) TRISTAR containerised (mobile Sea Container) units. 

• Inlet screen; 
• Balance tank; 
• Primary tanks 1 and 2; 
• Anoxic tank; 
• Aerobic tank; 
• Clarifier tank; 
• Chlorine contact tank; 
• Irrigation tank; and  
• Treated waste discharge pipeline and associated spray irrigation sprinklers. 

Wastewater will initially pass through a mechanical bar screen which removes inorganic waste 
in the influent. The inorganic waste will be disposed into a bin automatically. The screened 
influent is gravity fed to the balance tank. 

The balance tank stores the screen influent prior to its entry into the WWTP and provides 
uniform flow of wastewater into the WWTP thereby preventing the WWTP from experiencing 
shocks during peak loads. 

Primary tank 1provide additional buffer capacity of inflow whilst primary tank 2 creates a 
steady inflow for the Anoxic and Aerobic tanks. After wastewater is delivered to primary tank 
1, the top water level of influent wastewater is allowed to overflow into primary tank 2. Both 
tanks felicitate sedimentation of between 30 – 50% of the influent suspended solids and allow 
anaerobic digestion to take place. 

The Anoxic tank receives overflow from primary tank 2. The Anoxic tank allows nitrate-specific 
bacteria to use nitrate as an oxygen source and a nutrient in a process called denitrification. 
This activity helps to remove nitrogen based pollutants by converting them into nitrate and 
nitrite before releasing them as gas. The tank is enriched with returned activated sludge from 
the Clarifier tank to provide plentiful supply of food for the bacteria. 

The Aerobic tank receives wastewater from the Anoxic tank. Air is introduced into the Aerobic 
tank by the Biological Air Blower through air diffusers located beneath the submerged media. 
Air bubbles enrich the wastewater with oxygen and favourable conditions for the growth of 
aerobic bacteria so the bacteria can consume dissolved matter. The Aerobic tank is partially 
divided by a baffle to prevent under-aerated wastewater from prematurely moving to the next 
stage in the treatment process. The baffle can also alter the flow direction.  

The Clarifier removes heavier solids by means of settlement and separation from the liquid 
fraction. It is designed to have a large surface area with adequate retention time. Sediment 
from the centre of the tank is returned to primary tank 1. The clear liquor at the top of the 
Clarifier is decanted into the Chlorine Contact Tank.  

The Chlorine Contact Tank contains chlorine in tablet form and it is designed to provide 30 
minutes minimum contact for effective disinfection of the influent.  

The irrigation tank stores treated wastewater prior to discharge at the 1.87ha spray irrigation 



 

7 

Works Approval: W6160/2018/1 
File Number: DER2018/001024 

IR-T04 Decision Report Template v2.0 (July 2017) 

field.   

The WWTP will also contain ancillary equipment including a number of valves, blowers, 
protective paint coatings, instrumentation, electrical works and other supporting infrastructure 
integral to the EWWTP. The EWWTP will be fully automated via an electrical control board to 
allow unattended operations, however the WWTP can be operated manually if required. The 
EWWTP will have alarm systems to activate in the case of malfunction. The WWTP will 
contain flow meter to record inflows and outflows to the spray irrigation field. 

The irrigation filed area will include irrigations pumps, above ground sprinklers, safety signage, 
5m spray drift buffer and a vehicle access gate. The irrigation areas will be fenced.  

Treated wastewater will be treated to meet the Low exposure risk level defined in the DoH 
Guideline for the Non-potable Uses of recycled water in Western Australia, 2011. Table 4 
provides the anticipated treated effluent quality. Sludge produced by the WWTP will be 
collected in sludge tanks and will be removed periodically by a licensed Controlled Waste 
Carrier in accordance with CWR.  

Table 4 Anticipated treated effluent quality 

Parameter Concentration  

BOD <20mg/L 

TSS <30mg/L 

TN <30mg/L 

TP <8mg/L 

E. coli  <1000cfu/100mL 

Residual Free Chlorine 0.2 – 2.0mg/L 

 

In comparison to ANZECC 1997 guidelines the treated wastewater from the WWTP will be 
less than ANZECC guidelines as shown in Table 5. 

 Table 5 ANZECC guidelines effluent targets  
                                                            Effluent Targets 
 

BOD5 

 
30 mg/L ANZECC (1997) Category C – secondary 

treatment for infiltration Appendix 6 

TSS 
 

40 mg/L 

TN 
 

50 mg/L 

TP 
 

12 mg/L 

Note: E. coli upper limit in ANZECC (1997) is 100,000 cfu/100mL  

 

Based on the discharge quality in Table 4 Irrigation area required for TN and TP will be 1.6ha 
and 1.7ha respectively so the dedicated irrigation area of 1.87ha is sufficient area to discharge 
treated wastewater. Given Table 4 wastewater quality concentrations and irrigation area the 
irrigation loading rates for TN and TP are 409.89kg/ha/yr and 109.30kg/ha/yr respectively. 
These loading rates are less than WQPN 22 Risk category D loading rates of 480kg/ha/yr and 
120kg/ha/yr for TN and TP respectively.  



 

8 

Works Approval: W6160/2018/1 
File Number: DER2018/001024 

IR-T04 Decision Report Template v2.0 (July 2017) 

 

 

Validation monitoring will be undertaken during Commissioning to ensure the WWTP is 
capable of treating the wastewater to the DoH standard and to confirm ongoing operation of 
the WWTP. The Applicant has advised Commissioning will occur for 6 weeks and samples will 
be required to be sent to a NATA accredited laboratory for analyses.  

 

 

Figure 1 EWWTP location 

4.2 Infrastructure 

The Sewage facility infrastructure, as it relates to Category 85 activities, is detailed in Table 6 
and with reference to the Site Plan (attached in the Attachment 1) 

Table 6 lists infrastructure associated with each prescribed premises category. 
 
 
 
 
 
 
 
 
 
 
 



 

9 

Works Approval: W6160/2018/1 
File Number: DER2018/001024 

IR-T04 Decision Report Template v2.0 (July 2017) 

Table 6: Sewage facility Category 85 infrastructure 

 Infrastructure  Site Plan Reference  

 Prescribed Activity Category 85  

Sewage facility WWTP will be housed within two (2) TRISTAR containerised (mobile Sea Container) units. 

1 Inlet Screen Attachment 1: Site Plan 

2 Balance Tank 

3 Primary Tank 1 & 2 

4 Anoxic Tank 

5 Aerobic Tank 

6 Clarifier Tank 

7 Chlorine Contact Tank 

8  Irrigation Tank 

9 Irrigation pipe and Sprinklers 

 Other activities   

1 Fence surrounding Irrigation field Attachment 1: Site Plan 

  

5. Legislative context 

5.1 Other relevant approvals 

 Planning approvals 

Shire of Ashburton have advised the Applicant that the site has been inspected by the Shire 
and the report has been emailed to DoH for approval.  

 Department of Mines, Industry Regulation and Safety 

The Applicant advises that a Programme of Works has been approved by the Department of 
Mines, Industry Regulation and Safety authorizing construction of the camp. 

 Department of Health 

Part 6 of the Application states that there is no current DoH approval. The Applicant has 
confirmed that the Shire of Ashburton report on the WWTP has been forwarded to DoH for 
their approval. 

 

 

 

 



 

10 

Works Approval: W6160/2018/1 
File Number: DER2018/001024 

IR-T04 Decision Report Template v2.0 (July 2017) 

 

5.2 Part V of the EP Act 

 Applicable regulations, standards and guidelines 

The overarching legislative framework of this assessment is the EP Act and EP Regulations.  

The guidance statements which inform this assessment are:  

 Guidance Statement: Regulatory Principles (July 2015) 

 Guidance Statement: Setting Conditions (October 2015) 

 Guidance Statement: Land Use Planning (February 2017) 

 Guidance Statement: Licence Duration (August 2016) 

 Guidance Statement: Publication of Annual Audit Compliance Reports (May 